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P M FCEE BT YC14650-3711-1S1P 3.7V 1100mAh 4. 07Wh

#H&L# | Chinese
Name of Sample | g 3 | Rechargeable Lithium Ion Battery YC14650-3711-1S1P 3.7V 1100mAh 4.07Wh

English
Moy 1119010321
Sample No.
£ IR N Aotk ) i A AT R 4 7
Consignor /
LY ¥ YL I il R o B2
Manufacturer JYH Technology Co.,LTD
e F ik BaE CiTREHEDES N ED LBRAPRAETF
ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
Rp— Ba (AT RRBRPEHRIS RRABHET )
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
A Sy
A*"" ) €6 [ T e 41 7%
ppearance Blue Cylinder plastics film shell
H Rk BB 2019-01-23 HRFRIEH B 2019-02-17 ~ 2019-03-27
Accepted Date Test Date
¥l B WAL AR AP PR phde A LG HRIE TR AR SR Ol
= Altitude simulation, Thermal test;Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge

/’F‘—-\
ek, SRERTATAE TR BERH T4 %ﬁﬁﬁ%ﬂi»
ST/SG/AC. 10/11/Rev. 6 38. 3AnHETR . =,
M 4548 | The sample has passed the test items of UNITED N TI‘@{S "Re endﬂ‘tlo on the

TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Eriter? SG/ACST0Y11/Rev. 6

~ Conclusion 38.3

48 F1 3 (Da

OCE
ML XM
203 Al 78 o s i HRechargeable Single Cell Battery. / W
p

Comment
E Zi R X ¢ R 48 AL
Consignor 529000
Address Post Code

LY 1 % o) ;W Chiffr: %lﬁ% ompller @ﬁ

Approver:

B

Titles B TR (Vice chief engineer)
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pog | ARAA LA R ERIATAEFRT BRlsE | AAgH | &
Name of Test Standard requirement or The :
No. ltems Clause Number of Standard Test Result Conclusion Remark
BAE (K T‘f@&’éﬁ%"ﬂl&ﬁiﬂ%ﬁi&(ﬁéﬁ%ﬁ&ﬁﬁ'
FM) ST/SG/AC. 10/11/Rev. 6 38.3 iRBRT. 1 R 1
1 Efgﬁw UN Manual of Tests and Criteria See Appendix 1 ey vt /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Passed
simulation
B LTk RemmEN T R A
AR T ST/SG/AC. 10/11/Rev. 6 38.3 3RIT. 2 W 2
9 gl UN Manual of Tests and Criteria Sce Appendix 2 ey /
Thermal test  |ST/SG/AC.10/11/Rev.6 Section 38.3 Test T.2 Passed
FEE G FaRTmERn s Ay
7 FM) ST/SG/AC.10/11/Rev. 6.38.3 WIT.3 | LEFE 3
3 med UN Manual of Tests and Criteria Ess Appsedis 3 ok /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 el
AN (TR IERRET ARRRT
whiti FHF) ST/SG/AC. 10/11/Rev. 6 38.3 RRT.4 | Rp % 4
4 UN Manual of Tests and Criteria See Appendix 4 {_ﬂ;{% /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 4 PR sl
- ﬂﬁ» ST/ SG/AC 10/11 Rev 6 38.3 LK. 5 H5
5 ek UN Manual of Tests and Criteria én:gﬁAppendix 5 fﬂ’ﬁ /
External short [st/SG/AC.10/11/Rev.6 Section 38.3 Test T.5 Pasasd
circuit
A (kT Il R e w1 BT
% FA) ST/SG/AC. 10/11/Rev. 6 38.3 RRT. 6 | LK 6
6 UN Manual of Tests and Criteria ¥ Fay
Crush B /C/AC. 10/11/Tov. B Sec T0Mmams Thwgh| o eI r S Pa:;fzd /
Bal (L] R R e R T e Albs
s FH) ST/SG/AC. 10/11/Rev. 6 38.3 HKT.T | FLIHE 7
7 UN Manual of Tests and Criteria See Appendix 7 £ /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 pacesd
s%e% (%ﬁ;wj@mmauﬂ %&ﬂﬁ
F#) ST/SG/AC. 10/11/Rev. 6 38.3 T.8 WHE 8
8] gﬁ%ﬂﬂ% UN Mamual of Tests and Criteria é::ﬁ}?‘gpendix 8 ﬁm v
Forced discharge |sT/sc/Ac. 10/11/Rev. 6 Section 38.3 Test T.8 kil
o W BR3P A PEIERE: 23°C-25°C TR BRI B - /%
Tast Environinaiit Ambient temperature:23°C-25'C;Ambient humidity:/%
Condition
T EL )
; Test It
e BHA — —
Subcontracted Test SexkE | B g ¥ /
Condition Subcontracted | Name Post Code
Laboratory Wk / 4,35 /
Address Tel
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A5 1 RRAE LA | PEH
No. Name of Test Items Altitude simulation
1% 3 3
5 H kA iXIE A Before RIE /G After FERE Fow, R Sh,
%5 Sample Status RE FraE RZ FF3% % E | Mass Loss | Residual %
Sample Mass ocv Mass OoCVv oCcV Other
No. g N /g AV 1% /% Event
001 | aCicEssi® | 27.8347| 415 |27.8325 [ 4.15 0.01 100.00 | ©
002 | CCEERn | 277306 | 415 [27.7276 [ 4.15 0.01 | 100.00 | O
003 | ioukrn | 2r.e325 | 4150 [27.8296 | 4.15 0.01 | 100.00 | ©
004 | i WEEAE | 27.7691 | 4.15 | 27.7668 | 4.15 0.01 | 100.00 | ©
005 | CiCEfn | 27,8868 | 415 | 27.8839 | 4.14 0. 01 99.76 | ©
006 | oon®R | 27.66600f 7 415 |"27.6639 |14, 15 0.01 | 100.00 | ©
007 | jilicmEin o |2n.7866 | 415 | 27784 | 415 0.01 | 100.00 | ©
1CYCHE A7 .
008 | joiCiCrm o f 977937 | 419 | 277935 | 4.19 0.00 | 100.00 | ©
009 | iCCmeraliiR 270038 | 8 146ah27 M08 . g 0.01 100.00 | ©
010 | jiicmesin |az.5534 | 415 |[27.5528 | 4.15 0.00 | 100.00 | o
o] -z #{This space intentionally
A TR

left blank

%553 LR V-iRA D-ARAR R-BE F-RK -k, RRA. AMA. RARE. LARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 WRARE £A | HR
No. Name of Test Items Thermal test
Ha |  Hanas HHY Bene R Afler | g gan k| 14| eht
%5 Sample Status RE |FRLE RE FF 349, /& | Mass Loss| Residual nE
Sample Mass oCcv Mass ocv OCV |Other
No. g A% /g N 1% % Event
001 | aliCert = |27.8325 | 4.15 | 27.8279 | 4.09 0. 02 98.55 | ©
002 | qCCkeRE o lor7ete | 415 | 27.7228 | 4.09 0.02 | 985 | o
003 | ik | 27.8206 | 4156 12048249 | 4.10 0. 02 98.80 | o
004 | o CCEERE | 27.7668 | 4. J8Y | 27614 | 4.09 0.02 | 9.5 | o
005 | jyerciiih o | 27.8839 | 414 | 27.8795 | 4.09 0.02 98.79 | o
006 | cckenE | 27. coaemENR O . 10 0. 02 98.80 | o
007 | o iCiCERRE . | 27.7844 | 415 | 27.7792| 4.09 0. 02 98.55 | ©
008 | iCiCERAR® 1977935 | 419 | 27.7879 | 4.10 0.02 | 97.85 | o
009 | jroEEf® o | 27.9007 | 414 .} 27.8965 |  4.09 0. 02 98.79 | o
010 | jiiciare 27 5528 | 415 | 27.5474 | 4.09 0. 02 98.55 | o
o s svace Igleiiltkionally

&iE: L-#iR V-IRA D-AAR R-ALEL PR K 0-Rh. RAA. MK, RBE. LEK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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P 3 R A B & AR £
No. Name of Test Items Vibration
[ 3l a1
2 kA RIEA] Before RIS After )ii;}ﬁk oW E |
Y Sample Status RE FROLEl KT FF3%.9, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass oCcVv oCcVv Other
No. /g AY /g AY Y% /% Event
001 | acCEER® o |27.8279| 4.09 |27.8288 | 4.09 0.00 | 100.00 [ ©O
002 | aNCEREN o |27.7228| 4.09 | 27.7238 | 4.09 0.00 | 100.00 | o©
003 | joaicEERAR . |27.8249( 410 £S4SER240 | 4.10 0.00 | 100.00 | o©
004 | jacvedfl o |27.7614| 4.09 | 27.7626 | 4.09 0.00 | 100.00 | o
005 | iiCEEns o |27.8795| 4.09 | 27.8810 | 4.09 0.00 | 100.00 | o
006 | jicir®RtE | 27. 65724004 1055192765696 194, 10 0.00 | 100.00 | o©
007 | jitimarR . EEP92| 489 | 27.7d488 | TG 0.00 | 100.00 | o
008 | el o |27.7879| 410 | 27.7892 | 4.10 0.00 | 100.00 | o
009 | ticmaralERo7. 8065 | 4p9 @27 iy 4. 08 0.00 | 100.00 | o
010 | jeoe®l o [27.5474| 409 | 27.5488 | 4.09 0.00 | 100.00 | o
b R4 [This space intentionally

Hii: LR V-RA DMK R-E F-R XK 0-Aik. RARA. LMK, LA, LEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 A B L AR it
No. 4 Name of Test Items Qb ak
. - XIEAT Before RIS After A |# %% A | s
%5 Sample Status BE | A%LE| AT FF38.%,/E | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv ocv Other
No. /g AY /g A% /% % Event
001 | iCiCni® | 27.8288| 4.09 | 27.8287 | 4.09 0. 00 100.00 | ©
002 | oAl | 27.7238| 4.09 | 27.7233 | 4.09 0. 00 100.00 | o
003 | i iomERm | 27.8249| 4.10/ | 27.8254 [ 4.09 0. 00 99.76 | o
004 | jeecuEml o | 277626 409 | 27.7619 [ 4.09 0. 00 100.00 | o
005 | CicrERn | 27.8810| 4.09 | 27.8800 | 4.09 0.00 | 100.00 | o
006 | iR | 97,6606 | 4.10 | 27.6588°| 409 0. 00 99.76 | o
007 | jonicrdnn | 207806 | 4.09 | 27.7799 | 4.09 0.00 100.00 | ©
008 | jopciments ST 7802 | 400 | 27.78%0 | 4.10 0. 00 100.00 | o
009 | oot o | 27.8083( 409 |727.8976 [ 4.08 0. 00 99.76 | ©
010 | ot h® | 275488 | 409 | 27.5482 | 4.09 0.00 100.00 | o
) 2 s svece i rLt]e:ntkionally

£ii: LR V-RA D4R R-ARE F-R K 0-Fik. RRA. LMKk, LA ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : S LET S o
No. Name of Test [tems External short circuit
o S HRRS M:j iiiil%iirﬁum FAILE.
. Sample No. Sample Status i C Other Event
001 IFY(I‘LIY;TLIJ? ZE;%ged 54. 1 0
Unz ICY(lcl\EtiLl? cfi:i%ged 99. 1 0
003 1(Y(1tmﬁ? :El;in"ged 53.5 0
ao4 1CY(]_‘C;§ﬁy%§1:3lrged 94. 4 0
405 1(‘Yécggﬁyé gi:!;ged 55.1 0
006 IL‘YéCleﬁ?ﬁZ%ged 95.3 0
= I(‘Yécgﬁﬁfﬁﬁged 55.4 0
008 1(‘Y(1:C;Eﬁ? fl?i’ged 4.9 B
003 1(‘Yécggﬁ?§$ged 93. 1 0
— l('Yéclglciﬁ;%ﬁa‘gged 55.3 0
Bl Fzspy  |This space intentionally left

&iz: D-fi#dk R-#EL F-RK 0-RMik. LAK. LHE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

4 e e
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&% 6 R A LA B He
No. Name of Test Items Crush
Hahs HaRA Amd i GEL EIR
Sample No. Sample Status Whae. Extern/a%:Temperature Other Event
0Ll 1CY1(:CYE$69EO(?§$1 ty 6.7 0
012 1(‘Y1CCY5CO°E Ugﬁfi ty 32.9 0o
oy Zs B
s 1CY1L‘FY;0%30£6££EW 95.1 0
pyE
s 1C\f1cC Y€?0%5 Ogﬁa?aili £y 97.5 0
E=N
05 lCYl'(? YSCO‘: Og&faility 24.8 0
DLF 25 This space isttle:ntljonally left

%ix: D-fig4k F-RK 0-RAR., LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ; RRRE LA (R
No. Name of Test [tems Overcharge
b5 H R AE F AR %
Sample No. Sample Status Other Event
. 1CYCoE A 7a e
016 1CYC Fully charged 2
017 1CYCTEATFa o
1CYC Fully charged
018 1ICYCHE 4= Fo | 0
1CYC Fully charged
019 1ICYCSE A FE 0
= 1CYC Fully charged
020 50CYCSEA A 0
50CYC Fully charged
; 50CYC5E 4 Fa L o
021 50CYC Fully charged
i 50CYCEAFL 0
022 50CYC Fully charged
- 50CYCSEAFa b 0
023 50CYC Fully charged
ST {8 S i i 11
DL 48 1 This space intentionally left blank

#ii: D-MR4k F-R K 0-RMFiR. TARK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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%5 : BRAR LA | bl
No. Name of Test Items Forced discharge
s KA HIE
Sample No. Sample Status Othi Eveht
024 1cye IFCqucl% %ijglclhﬁa rged Y
025 1CYC llgt?rlclj_??iﬁfcfarged 0
026 1cvc%§?ﬁif%iggﬁzrged 0
027 1CYC IFC:lC ﬁffc?arged Y
028 1CYC IFCqu(ﬁ%i}?c?arged 0
029 1CYC 1}$f1?%i%cr§arged 0
030 1cYC IFC: 1%?3}&?&:@‘1 0
: 1CYCTEAT A
031 1CYC Fully discharged 0
032 1cye 115:&,?%1%0?3@9(1 0
033 1CYC ﬁcl%%gc?arged - O
—
034 50cvc5 Ogjﬁj:%i]?c?arged 0
035 _  SOCTCSEEEAtss o
50CYC Fully discharged
036 50(:\(05 OFC\flClj;%i?cf‘arged 0
037 .lstt",vc:mFCuY 1c f%%c?a:ged 0
—
038 — poe 1?%&?&3@ 0
039 50cvc5 OFCJ lclj?%fsicf‘arged 0
040 50CY§?§TFE§€E€Singed 0
041 siear OFCuyicf_jj %iffc?arged Y
042 50@\’(‘50}%’5 1;,3:%1}&?3@9‘1 0
043 5ocygggfﬁiﬁéiggizrged 0

#ii: D-fAR F-RK 0-Rf4k. AAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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